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3 AT 75 AL =SSR Ll CPA05050 3. OV 2450mAh
M 5o L AR Chinese
Name of Sample | & 5 Li-Mn02 Battery CP405050 3.0V 2450mAh
English
Houth5 1119090213
Sample No.
EXN Vi RN E ReRBA IRA R
Consignor GN Energy Technology Co., Ltd
LYk N T AR A
Manufacturer GN Energy ‘Technology Co., Ltd
HR 5k BaE GcTFREREmng s SRMemEF I
ST/SG/AC. 10/11/Rev. 6 Amend. 1-38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests'and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
& Section 38.3
AR KA E: GE:FfL R EEMAENP RRASFAEF
ST/SG/AC. 10/1_1[Rgv_6 “Amend. 1 38.3 UNITED NATIONS .. “Recommendations on the TRANSPORT
Criterion OF DANGEROUS .GOODS” Man'ual of Tests and Criteria’ ST/SG/AC 10/11/Rev. 6 Amend. 1
A & Sectlon 38.3 SNdUa iR,
Fon s AL Yt i NEse=
A#W ) iy t‘ | w, fuﬂ.’%n@ﬂ‘m
ppearance B ety S11very and~yellow-Aluminum-plastics shell
3 b3 | 3 e — ' [t
HsudE s B A 2019 09-16 S B ‘~~‘-'~"'2019 209-18 ~ 2019-10-18
Accepted Date b Test Date y .
P N e R S Y ph; SRR B T
=~ Altltude s1mu1atlon, Thermal test Vlbratlon, Shock, External short
Test ltems G 51rcu1t‘7 Crush Forced ‘discharge
b T !
SRR, HERFAEE «%?f%h@zﬁm LS FAH
ST/SG/AC. 10/11/Rev. 6 Amend. 1 -38. 3#rﬂ1ﬁgsk
M &E#  |The sample has passed the test\ltems,of UN ations on the
TRANSPORT OF DANGEROUS GOODS®: Manual of Tegt SGYAC. 10/11/Rev. 6
Conclusion ~ |Amend.1 38.3 &
: \()qte) 2a8-10721
i 4 #0.815g . Lithium content:0.815g. 7R3 @ﬁéﬂﬁfﬁ%} Lithium Cell./
/.
Comment
FR 3504 / R 4540,
. 516006
Consignor
Addr?ass Post Code
ot . e ¥B4 o] @ﬁ
Approver: ‘ Checker Compiler:
RH

Title:

BB TFIT (Vice chief engineer)

# %&ﬁib‘@&
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j X AR B L AR AR R E R BATARRT T A Agish | B
! s Ed=] L= /.
N Name of Test Standard requirement or The " "
0. lers Clause Number of Standard Test Result | Conclusion | Remar
%%};’ﬁl’”(éﬁ}]‘;é@/ﬁﬂﬁ4”?}’?@%0‘]@1&35 R AR g
I: il AE=p AC.10/11/Rev, 6 Amend. 1 38.3 | BLFft3¢ 1
1 Algt%ide BT 1 L See Appendix 1 L /
, UN Manual of Tests and Criteria Passed
simulation ST/SG/AC.10/11/Rev.6 Amend. 1 Section
38.3 Test T.1
PEEE T eIttty WRAbR
HHR zléznﬂ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | B[}k 2 At
2 m e i 4
Thermal test UN Manual of Tests and Criteria See) Appiencix @ Panssed /
ST/SG/AC. 10/11/Rev. 6 Amend l Sectmn
38.3 Test T.2
%;)(X;F%Fﬁh%/ﬁﬁﬁ‘lﬁ?(ﬁ ﬁtﬁﬁ%ﬂh’
= ST/SG/AC. 10, Rev. 6”Am d1383 T, [ 3
3 Jwz) KT, 3 ) Ev’ = } s";ﬁﬁ ﬁpgndix 3 Atk /
Vibration UN Manual of Tests and Cnterm ’ \ Passed
ST/SG/AC. 10/11/Rev. 6 rAmend 1 Sectlon
38.3 Test T.3 A
%;g)(;&;ff; Ik“ﬁﬂil/lsliﬁm‘lﬁu‘ﬁ 'ﬁiﬂﬁiﬁl?ﬁn
it ST/SG/AC. 10/11/Rev. 6" Amend. 1138, 3 IR 4 }
4 RIET. 40 1 0 i 4 A%
Shock UN; Manval- of Tests and[ Criteria it_ SeE‘:\’ppendlx P':ssed /
/,, ST/SG/AC. 10/11/Rev. 6 7 Amend. 1 Sectmn —:,-1
/"|38.3 Test T.4 & e/
’ e, %;%)(%};g’\ ﬁ%iéiﬁmﬂfﬁﬁ HRFER pﬁitz
SME R 1 ST C.10/11/Rev. 6 Amenrl.l 38 3 Spove. &
5 vt T 5 N | > ] Lk
External Sho,rF ~/|UN, Manual of Tests and Cnterla\ i il See Al).perjdlx ] P;sed /
circuit Y\ - |ST/SG/AC. 10/11/Rev. € | Amend:1" Secnon %ad < i
.- |38.3 Test T.5 |3
| BAHE (j@?ﬁﬁ‘iﬁ'%:@ﬁ?fﬁﬂu 3 ﬁ(h}[ﬂﬂ'
HE ﬁ;ﬂf}) :ST/SG/AC. 10/11/Rev 6 Amend. 1 38:3 att
6 T.6 : = .
Crush UN Manual oEs Tests and Criteria=s7 P;ssed /
ST/SG/AC. 10/11/Rev: 6.1 Amend. 1. Sectlon -
38.3 Test T.6 53 k ‘(
A (%TEPI&%E%D’IEQ{% BIRAER
SR, giﬂﬂ) ST/SG/AC. 10/11/Rev 6 Amend. r1 78 3| K 7 ot
7 : T.8 ; ;
Forced discharge |yn Manual of Tests and Crlterla ‘l‘ i) Ses Appendix 7 Pa'.:'ssed /
ST/SG/AC. 10/11/Rev. 6 Amend 1 Section
38.3 Test T.8 Bt e
This space intentionally left blank
. | wFEe
P IRIE A FRSER AF : 20°C-23°C ; FRELBRE : /%

Test Environment

Ambient temperature:20°C—23°C;Ambient humidity:/%

Condition
AR A H /
Test Item

S ERE A -

Subcontracted Test SeEBT | & # / WR 4% /
Condition Subcontracted | Name Post Code

Laboratory 3hhk y; W, 4E i

Address Tel

’

1Y
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

3/10
A% 1 WRTA LA | L
No. Name of Test Items A titude simulation
#‘% #&%#& 'ﬁkﬁﬁfr Before 1&45&5 After }ﬁidﬁk #q#‘_‘t‘m —;t-‘f‘b
%5 Sample Status RE FEg A RE F35-d, /& | Mass Loss | Residual %
Sample Mass oCcVv Mass OoCV OCV  |Other
No. g A% /g A /% % Event
001 . 18.6919 | 3.13 | 18.6920 | 3.13 0.00 | 100.00 [ ©
002 e 18.8137 | 3.13 | 18.8135 | 3.13 0. 00 100.00 | ©
003 iy 18.6198 | 3.13° |'18)6196 | 3.13 0.00 | 100.00 | ©
E 94 o P
004 W el 18.453¢ | 3.13/ | 1814536 | 3.13 0.00 | 100.00 | ©
005 e 18.8543 | 3/13 | 18.8548 | 3.13 0.00 | 100.00 | ©
006 G o 18. 7837773, 13- | 18178397 | 7:3.13 0.00 | 100.00 | ©
007 i i |7188799 | 313 | 18.8803 | 3130|000 | 100.00 | ©
008 bl 0ld9.2a57 | 314 | 19.2488 | 3.4 0.00 | 100.00 | ©
009 a8 AT 19,2235 | 131135 |T1efa2417| Els. B j0loo | 100.00 | O
KB 20| I e O I
010 Undischarged e |i719. 1478 3.13 19. 1479 132 ‘3‘7;‘.‘-93'00 100. 00 (o)
011 Full?%i?c?arged B 18'7987~ IL‘ :7 18. 7§é,9 o s “:.,- . .:\““ w 0.00 / 0
012 i o | 19, 2239 El T (R9: 22365 / 0. 00 / 0
013 mrlas . | 18.8616 Y\ | 18.8615 / 0. 00 / 0
014 N N | 184792 / 0. 00 / 0
015 | parcaed o | 19.0785 / 19,0781 / 0. 00 / 0
016 Rt et | 19.9050 / [*19. 9047 / 0. 00 / 0
017 Full?%t%c?arged 19. 1476 / 19. 1473 / 0.00 / 0
018 ol et | 1B, 6208 / 18. 6196 / 0. 00 / 0
019 B e | 186445 / 18. 6445 / 0. 00 / 0
020 BT | 18- BB / 18. 9679 / 0. 00 / 0
&ii: L-iF V-RA D-fig4k R-2LE F-A& X 0-Ak. LKA, LMK, L, ALK,
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= . RNTE LA | AU
No. Name of Test Items Thermal test
B R - RER At g gapk| Sl S
h=4
%5 Sample Status RE | FRLAE & | JF#%%/E| Mass Loss| Residual | T
Sample Mass ocVv Mass ocv OCV |Other
No. /g A /g AY 1% Y% Event
001 v 18. 6920 3.13 18.6892 |  3.20 0.01 100.00 | o
002 M i 18.8135 | 3.13 | 18.8097 [  3.20 0.02 | 100.00 | ©
003 B 18. 6196 3¢ | 1836159 | 3.20 0.02 | 100.00 | o
004 W 18.4536 | 3.137 | 18.4501 | 3.20 0.02 | 100.00 | ©
005 sl 18. 8548 13 | 18.8502 | 3.20 0.02 | 100.00 [ o
006 e 18. 78397 135 [18:7807 100.00 | o©
R o
007 Undischarged 45| J:S;»SSOB 18. 8767 100. 00 0
008 S|, 2459 19. 2426 100.00 | o
009 | unfoehmrged | 19-2241 C|902206 | 320 [ foloz | 100.00 | o
010 B S| e, 1479 “ 19,1443 | 3,20 ‘02 | 100,00 | o
011 Full?%iffcf‘arged 1,7989‘ 18. 7,,96.1 X .01 / (0]
012 aFEBA | 10,2236 SEE T19:2203- / 0. 02 / 0
A T =
013 Fully discharged | 18- 8619 /i 18. 8577 / 0. 02 / 0
014 | g 2s | asreee | Ay | 80901 |/ 0.01 / o
015 ok | 19.0781 / Nt [1950719 / 0.03 / &
016 o o | 19.9047 / [¥9. 9014 / 0. 02 / 8
017 a0 | 19.1473 / 19. 1436 / 0.02 / 5
018 pa B o | 18.6196 / 18. 6150 / 0.02 / 5
019 B | 18.6445 / 18. 6422 / 0.01 / o
020 Pl e | 18.9679 / 18. 9647 / 0. 02 / 0

&ii: L-#R V-RA D-fatk R-aE F-ARK 0-Laih. LR, MR, FoE.. RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B3 3 WA LA | D)
No. Name of Test Items Vibration
s YN (3 0] ;
#é’n #&:Hi,i& RIEAT Before RIEE After /ﬁiéﬁk %’J%@/—i —ﬂ-ﬁb
T Sample Status R FROE| RE F3% W, /& | Mass Loss | Residual W%
Sample Mass oCVv Mass ocv ocv Other
No. /g A /g A% /% 1% Event
R
001 Undischarged 18. 6892 3.20 18. 6872 3.20 0. 01 100. 00 0
002 B 18.8097 | 3.20 | 18.8078 | 3.20 0.01 | 100.00 | o
F ok |,
003 Undi scharged 18. 6159 3. 20:;.,_; ; ..-7}8.vv:§.138 3.20 0. 01 100. 00 6]
ES Gl = N
004 Undischarged 18. 4501 3. 2'0'_:/*’ 18.‘{%78 3.20 0.01 100. 00 0
A " o
005 Uidischsrzed 18. 8502 3. 20 18. 8:1,8)6 3.20 0.01 100. 00 (0]
AR R e ] ey g o
Ol Udidiaabarged 18. 7807:[.3,20°24|“18:7787. 100.00 | o
Sk P o )
007 Undischarged P .18,8767 3,,20 18. 875_424 100. 00 (0]
008 e 0 19.2426 | 320 | 19.2405 . 100.00 | o
Ape [T e e e N
009 | 2 0 Juo.oz0s | 320 0. Bisl) [B.287 For | w00.00 | o
010 A S yg 1aa3 | 3rp0 |19, 1491°] 0 100. 00
Undischarged v ‘[ &% o 0 y Lk . o
=S R i 3
011 Fully;: discharged 1§7961 18. 7935 / 0
Sz '\"-n'; T A | e
012 Fulljfj:ischarged 19. 22037[ kl__g 2{180‘ / 0.01 / 0
013 LI 18. 8577 18. 8546 / 0. 02 /
Fully discharged . - G0a - (6]
SEATE 7 st
014 Fullj;s discharged 18.7901 / : 18-/;?%75 / 0.01 / (0}
FELTH oy
015 Full’y“ dlschurgsd 19. 0719 / 7 9:'70689 / 0. 02 / 0
016 SEAH 19. 9014 ;  [*19.8992 / 0. 01 / o
Fully discharged . ' .
SEEUR
017 Full): di“scharged 19. 1436 / 19. 1417 / 0.01 Vs (6]
SRR
018 Fully discharged 18. 6150 / 18. 6125 / 0.01 v 0
S
019 FUIIJYU discharsed 18. 6422 / 18. 6399 / 0_ 01 / 0
AR
020 Ful].j):: pris 18. 9647 / 18. 9622 / 0. 01 / 0

L |

*

NN
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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K5 . ¥R B 4 AF ety
No. Name of Test Items Shock
) YN 1
e | makks LM Bofore B Ao | pgank #1408 | e
%5 Sample St;us Fis | FBLE| AT %44, /E | Mass Loss | Residual %
Sample Mass ocv Mass ocv OCV | Other
No. /g A% /g N 1% % Event
001 T 18.6872 | 3.20 | 18.6878 | 3.20 0. 00 100.00 | o
002 | ol . | 1s.8078| 3.20 |[18.8081 | 320 | 0.00 | 100.00 | O
003 sk 18.6138 | 3.204 |.18.6148 | 3.20 0. 00 100.00 | o
004 g 18.4478 | 3.20 | 18.4482 | 3.20 0.00 | 100.00 | ©
005 Gl e 18.8486 | 3.20 | 18.8494 [ 3.20 0.00 | 100.00 | o
006 ey 18.7787 | 320" | 18.7790-|. 3i20...| 0.00 100.00 | o
007 pa B g sz | 320 | 18.8745 | 3.200 |0 0:00 | 100.00 | o
008 il | 19.2405 | 3.20 [ 19.2409 | 3.20 | 0.00 100.00 | o
009 el B 1'19.2192 | 3,200 |o19.2192 [ }3.20% |5 000 | 100.00 | o
010 Bl 19:1421| 320 | 19.1423 | 3.2045(770%00 | 100.00 | O
011 | pio o o | 1807935 |/l | 18.7943470 /51 0.00 / 0
AT e P
012 Fully discharged 19. 2180 / 19 2187 / 0_ 00 / 0O
RaR ) =
013 Fully discharged 18. 8546 / ) 18. ?5?3 / 0.00 / (9]
014 | puiiagiesed | 187875 / | 1847879 / 0. 00 / o
015 Full%%i;’fc?arged 19. 0689 /N .:_'419;"0694 / 0. 00 / o
016 | puii s iged | 198992 / 19. 8996 / 0. 00 / B
017 FulIT;%i}i{crl{l]‘arged 19. 1417 / 19. 1422 / 0. 00 / 0
AR
018 Fully discharged 18.6125 / 18.6132 / 0.00 / 0
019 Full;r:%irfc[#arged 18. 6399 / 18. 6408 / 0.00 / 0
=P
020 Fullj;:l;iﬂ;(;l%arged 18. 9622 / 18. 9626 / 0.00 / 0
Bix- LR V-RA DMK R-EL FA2K 0-F i, LRA. LMK, RBEE. LAeK,

B Jd=ar
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). X . KR B £ AR HMALES
No. Name of Test Items External short circuit
g HaRE bt SRR
Sample No. Sample Status RS Extern;lcTcmperature Other Event
001 Und?ﬁ&iged 60, 8 ©
002 Und?zﬁjigw 93:0 2
003 Undigﬁgm ©
004 Untsthazged i
005 Undigiged o
006 Undiﬁgged ©
007 Undﬁ&z;ﬂrged_ﬁ )
008 Undiﬁtl'?‘fééﬁ i ©
009 U;gi&?i';Ed ¥
010 ;Ind?:gl?;ged o
011 Fl;i:i%%&%ﬂged °
012 Fuﬁf%ﬁ:?arg;i“» °
013 Fully %E{c?arged °
014 Full?%i?c?&rged .
015 Fulf%i?c?arged 0
016 Fulf;%i)?c[}?arged e
017 Full?%gc?arged B
018 Ful]j?%i?clf‘argm s =
019 Fullf?%ificcf‘arged ok ©
o SERTH 59.5 0

Fully discharged

i DRk RAE FRK 0-LMk. LAK, LAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

o
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A% ; waGE L H | E
No. Name of Test Items Crush
Hams HRRE HahanRkHhEL AR
Sample No. Sample Status Max. ExternﬁlCTempcraturc Other Event
bzl Undﬁfﬁ{l;l:"ged 23.2 0
022 Undizﬁh:f—ged 23.3 0
023 Und?;?l(l;urged Q
— Undigiged N
- Undﬁ&gged 9
UZe Ful f%gif‘arged o2 a
— Ful lj?%i)‘fc?aré"gg"; ol 0
028 pully discharged 0
s 1“1/1‘11:?-;'E %i%c?arged : -
g [F;;illlj:a%:i?cfﬂrged ' 4| 0
LI Fasy | This spack;intentionally left

“blank .

&

&ix: D-MRAR F-R2 K O-RMRIR. RARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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po . AR B 4 AR S IBCR
o, Name of Test Items Forced discharge
Hobhs R & HAeRE
Sample No. Sample Status Other Event
031 Fulli?%iﬁfc?arged °
032 Fuu?%i)fc?arged g
033 Full?%iﬁfcf‘arged 0
034 Full%%ﬁccf‘argw
035 Fullj?%iﬁi?arged
036 Ful ljjé%i)z(c?arged i
037 Fulﬁ%szc?azé’;id:
038 Full%fi:?éf;;ed
039 B tursed
040 f’Full?%:fcfa:ged
T This{space; intentionally

““1eft- blank

£Fix: D-fAR FARK 0-RAMK. TAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

§ >\
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